ASSEMBLY INSTRUCTION

REMARK: When thetrundle used with FULL OVER FULL Bunk bed
please remove the support legs

Part Lists Hardware Lists
NO.| Description Sketch Qty ||NO.| Description Sketch | Q'ty
1 Front panel \ 1PC A | Hex-head bolts @ 1/4"x35 ( 12 PCS
2 Back panel \ 1 PC B | Wood screws ® 8x35 mm ND 4 PCS
3 | Slats (1) / 3PCS || C | Wheels B |evcs
4 | Slats (2) / 2PCS|| D | Woodscrews@6x15mm | Ry, | 12 PCS
5 Side panels / 3PCS || E | Drawer handles @ 2 PCS
6 Bottom panels 0 4PCS || F | Drawer bolts@4 x 20 mm \ 2 PCS
G | AllenkeyM4 7~ |ipC

. / Trundle : Only use for
mattress 8 inches.

pagel of 1




